1EYRH{%/Feed mechanism

_11_




12X Y BH{%/Feed mechanism

BaES| - | 4 S| T | &=
22| |5
No. |PARTSNo| 2 | 2| 3| 2| QTY 24 DESCRIPTION
63 |37132 x| x| %|-| 2 [ZTJLF FELT
64 37129 k| k% | - | 1 |AHRTaAk JOINT LINK
65 (37131 * | x| x| -| 2 |[EBBRhU STUD SCREW

_..1 2_.




I % BE{% /Presser foot mechanism

§§§—~ffﬁlﬂ
o>
! B
g

42

1€y ) “‘iF!"lnD 21—
B .
= 3[//6m;5 38 'I.IiiiE: .

—_—
B

30

3¢

32 34 35 H

[

9 C

(0

40 €2
—@ B

-

43

_,1 3-




i % B8{%/Presser foot mechanism

s s I é § ; =
No. [PARTSNo| S | & § § QTY R DESCRIPTION
1 [33011 * [ x| *x[*| 1 |[TLR RUBBER CAP
2 (37067 x|k [ % | x| 2 [HIEAYL PRESSER BAR BUSH
3 |37068 x| *x|*| 2 |EHRL SET SCREW M5X0.8 L=4
4 137066 * | x| k| x| 1 [{BEZEE PRESSER BAR
5 |37069 | x| x| x| 1 |HHREESE PRESSER BAR CLAMP
6 |37070 x| x| *| x| 2 |IEHRL SET SCREW M6X1 L=7
7 (37072 * | x| x| x| 1 |[Frdhl PIN SCREW M4
8 [37071 x| x| *|*x| 1 |OD—>—%1F5 ROLLER HOLDER
9 |33061 x| x| x| 1 |&HRL PINCH SCREW M4X0.7 L=8
10 |37073 ® | k[ x| x| 1 |3AIIHR COIL SPRING
11 |37074 k| x| x| x| 1 FEBIRZET SUB ROLLER HOLDER
12 37064 £ | k[ x| %] 1 |[FROHRL PINCH SCREW M4X0.7 L=10
13 |37089 w | k| k| x| 1 |HEIERR AR PRESSER BAR PLATE SPRING
14 137090 k| % | x| x| 1 |[EERLE SCREW M8X0.75
15 133027 | x| x| x| 1 |Erhal PIN SCREW M6
16 137087 k| k| k[ x| 1 |HEZ LIFEEE PRESSER FOOT LIFTER CONNECTING BAR
17 133030 * | % | x| x| 2 [lE&HAL SET SCREW MG6X1 L=25
18 133031 ¥ * | x| x| 2 |Fvk NUT
19 |37009 x| x| | x| 2 |[@moOKl PINCH SCREW M5X0.8 L=16
20 [37098 | x| x| x| 1 [[Fhaibits SPRING HOOK (S)
21 [37097 k| x| x| x| 1 |BIEILH SPRING
22 33029 k|| | x| 1 |EoORl PINCH SCREW M6X1 L=10
23 (37099 k| k| | x| 1 |[ThEFL SPRING HOOK (L)
24 133126 * k| %] %] 1 |iE&HE SNAP RING
25 [37095 ¥ | k| k| x| 1 ¥R EFHS0H) PRESSER FOOT LIFTER CLANK ASSAY
26 (33028 k| k| % | x| 1 |[BELEIFEY PIN
27 [37092 k[ x| % | x| 1 |z EITEE PRESSER FOOT LIFTER BAR
28 [37094 x [ % | % | % | 1 X EITEEY PIN
29 (37093 k| k| k| x| 1 I EIFELS— COLLAR
30 [33026 ¥ x| x| x| 1 |BEhU STUD SCREW M6
31 |37086 * [ | x| x| 1 |HAZLETFHRELIER SPRING
32 |37082 # x| kx| 1 X LTI PRESSER FOOT LIFTER PLATE
33 |33168 * [ | %] %] 1 |iEsHEE SNAP RING
34 133025 ¥ [ % | % | x| 1 |z LEFRAS— COLLAR
35 |33126 ¥ | x| & | x| 1 [IL&DEH SNAP RING
36 |37076 * x|+ | x| 1 X LEIFLIA— PRESSER FOOT LIFTER LEVER
37 [37077 * | % | x| x| 1 |ikHRL SET SCREW M5X0.8 L=5
38 |37079 * [ x| x| x| 1 BRI LEIFARIL PRESSER FOOT LIFTER BUSH
39 (37078 ¥ | k[ x| 1 [ EFHL PRESSER FOOT LIFTER CAM
40 (37080 * | x| x| x| 1 [IBHEERN PRESSER BAR GUIDE
41 |33142 x| x| x| x| 1 |kHRL SET SCREW M6X1
42 |37522 - -] -[*] 1 |##EBRZ 1/167(1ZHE) SUB PRESSER FOOT 1/16”(STANDARD)
43 137533 -l =-f{=-1%*] 1 |iEOHL SCREW SM9/64X40 L=6

_14_




O—>—38 Z B84% /Roller presser foot mechanism

_1 5_




O—>—1# Z 1% /Roller presser foot mechanism

BmEs| — | & S| T |us
clzl2|3

No. [PARTSNo| 8| 8| 2| & |aQTY B DESCRIPTION
1 137129 * [ k| x| %] 2 [DaqbAARLE) JOINT LINK (UPPER)
2 37131 * | x| x| x| 4 [BhU STUD SCREW
3 37132 ¥ x| x| x| 4 |ZTJLk FELT
4 137133 * [ x| %[ %] 1 [C3q i JOINT CONNECTION
5 (37134 # | k[ * [ x| 1 |kHRU PINCH SCREW M4X0.7 L=4.5
6 |37135 k| x| %] 1 |UafhERBELE JOINT CONNECTING CRANK
7 137136 % | k| x| 1 |fOfl PINCH SCREW M5X0.8 L=10
8 (37139 x| x| x| x| 2 |1IboOE SNAP RING
9 |37137 x| x| x| 1 [O—F—#HILY— ROLLER SHAFT HOLDER
10 |37140 x| *|*|*]| 1 [kORAL SNAP RING
11 [37138 ¥ | x| x| 1 [BkE@mJTvia BUSH
12 |17095 x| x| x| x| 4 (LD SNAP RING
13 |37128 | k| x| x| 4 |Tviyr— WASHER
14 |37123 x| x| x| x| 2 |[95yFHr—A(L) CLUTCH CASE (UPPER)
15 133056 x| % | x| x| 2 |@—5—H5vyF ROLLER HOLDER
16 |37122 # | k[ [+ 1 | EXUYO—5—0H UPPER FEED ROLLER SHAFT
17 |137337C | * | * | * | x| 1 [O—F—(§H)36x2.8 ROLLER ASSEMBLY 36X2.8
18 |37139 k| x| % | x| 1 |IEDE SNAP RING
19 |37333 x| k| %[ x| 1 |O—S5—RILE— ROLLER HOLDER
20 |37142 * | % | x| x| 1 |[FHRL PINCH SCREW M4X0.7 L=8
21 [37334 k| % | x| 1 [O—5—RILE—2TF ROLLER HOLDER BRACKET
22 |37335 k| k[ x| x| 1 |O=5—FY—0]) ROLLER GEAR (SMALL)
23 (37145 x| x| % | x| 2 |[O—5—Fv—<RFYLy BEARING
24 (37146 # | % | | x| 1 |IEDHE SNAP RING
25 |37147 x| x| | x| 1 [B—F—Fv—F> PIN 2.5X12L
26 (37148 k| x| x| x| 1 |O—>—8HYy ROLLER SHAFT RING
27 37337 x| *|*|[*]| 1 |O——FVv—(X) ROLLER GEAR (LEAGUE)
28 (37150 x| % | x| x| 1 |O—5—FFEA) ROLLER HOLDER (A)
29 (37151 x| x| *|*| 1 [O—5—F+&(B) ROLLER HOLDER (B)
30 [37152 ® | x| ® | x| 24 |gEEK STEEL BALL
31 [37153 x| x| x| x| 3 |FOHAL PINCH SCREW M25X0.45 L=4
32 37154 x| x| = | x| 3 |IkHRL SET SCREW M2.5X0.45 L=2.5
33 [37155 ¥ | x| x| x| 1 |lkdHAL PINCH SCREW M25X0.45 L=2.5
34 (37125 x| * | *x| x| 2 |RR—HY— T=0.1 SPACER T=0.1
34 (37126 | *| x| x| 2 |RR—H—T=0.15 SPACER T=0.15
34 (37127 * | *| x| x| 2 |RR—H—T=02 SPACER T=0.2
35 [37156 # | k| x| x| 1 |O—F—FF—XRX—H—T=06 SPACER T=0.6

_1 6_




TEHRES{%/Lower shaft machanism

_‘! 7_




T EfRH{%/Lower shaft mechanism

HEES| - 5| ¢ | L |HE
=lz|¢|o

No. [PARTSNof S| 2| & | & |QTY e 4 DESCRIPTION
1 137184 k[ k| x| x| 1 |TFEFY—(K) GEAR (LEAGUE)
2 (37185 ¥ | * | % x| 2 [1E&HRL SET SCREW M6X0.75 L=5
3 137172 k[ x| x| x| 1 [Hh5— COLLAR
4 133081 ¥ [k [ x| x| 2 |iksHRL SET SCREW M6X1 L=6
5 137183 k| ok [ ® | x| 1 | TFEhET—UM) GEAR (SMALL)
6 37185 * | % | % | x| 2 [IEHRLU SET SCREW M6X0.75 L=6
7 133076 * [ k| % | %] 2 | FE#FYLSGED BEARING (FRONT)
8 (33078 * | k| x| x| 2 [HF—GD COLLAR (FRONT)
9 |37182 *[*| *|*| 8 |tkHAl SET SCREW M6X0.75 L=5
10 (33075 * [ = =% | 1 | TFaEhED LOWER SHAFT (FRONT)
10 (37173 - x| x| =] 1 | TFH#ERGD LOWER SHAFT (FRONT)
11 (37174 # k| % |+ | 1 | TFER(E) LOWER SHAFT (REAR)
12 37175 k| k| k| ®| 2 |TEhikF LOWER SHAFT JOINT
13 |37026 # x| x| | 2 |ikHRLC SET SCREW M6X1 L=5
14 |137027 * | k| % | x| 2 [1EHAL SET SCREW M6X0.75 L=8
15 |37176 kx| x| k| 1 [ TE#FIR LOWER SHAFT JOINT PLATE
16 (33079 * | x| x| x| 1 [HSF—(d) COLLAR (MIDDLE)
17 |33080 * | k| ®| x| 1 [A5—(18) COLLAR (REAR)
18 (33077 x| % | % | | 1 |F#R7Y5(Hh) BEARING (MIDDLE)
19 |33167 k[ k| x| x| 1 [FENFULH(ER) BEARING (REAR)
20 |37187 # kx| x| 1 [AJrT—1 BELT PULLEY
21 (37026 x| x| x| x| 1 [1E&HAL SET SCREW M6X0.75 L=5
22 37027 x| x| x| x| 1 |[1EsHAL SET SCREW M6X0.75 L=8
23 [37293 * [ k| %] x| 1 [RNyKhTH BED PLATE
24 (14013 * [ k| x| x| 2 |FEHAL PINCH SCREW SM9/64X40 L=6
25 [37184 -l ==-1%*| 1 |FEvr—(K) GEAR (LEAGUE)
26 (37185 -l -|-1=*| 2 [lLk&HHL SET SCREW M6X0.75 L=5
27 37172 -l =-1=1*] 1 |H5— COLLAR
28 133081 -1-1-1=*]| 2 |[itHRL SET SCREW M6X1 L=6
29 137183 -1 -1 =% 1 | F#xvr—U GEAR (SMALL)
30 |37185 -1 -1 -]=%1 2 |itksHRC SET SCREW M6X0.75 L=6
31 37707 x|l x|-| 1 [ROYHL KNIFE CAM
32 |21144 - *|=*|-| 2 [2OYHLLESHRL SCREW 1/4x28 L=9.5

_1 8_




1< 1% /Rotary hook mechanism

8GWC-1, 8GWC-1-QNU

1 ]‘i F“--.\q@‘_—‘gg
D




H<E8{%/Rotary hook mechanism

HAES| < | 5| f|L|8E
| x| oD

No. |PARTSNo| | 8| & | §|QTY Tk DESCRIPTION
1 (37274 x| % | x| -] 1 [L&HRL SCREW M5X0.8 L=20
2 (37267 | x| x| - 1 [ATRITF Ty v— WASHER
3 |37270 x| x| |- 1 |#A—TF+H—=F+& OPENER BRACKET
4 (37271 x| x| x| -] 1 |Z7z)Lk FELT
5 137269 * | % | x| -] 2 [IE&HRLC SCREW M3X0.5 L=6
6 (37070 # | x| x| - 1 [lk&HhHl SET SCREW M6X0.75 L=7
7 137264 x| x| x| =| 1 |[AXEHAZILHS— ROTARY HOOK SHAFT BUSH COLLAR
8 [37116 x| x| *x| -] 2 |EHRL SET SCREW M6X0.75 L=5
9 37259 x| x| x| -| 1 |[hI#7Y5 (k) BEARING (UPPER)
10 (37185 x| *|*| -] 1 [lkHHl SET SCREW M6X0.75 L=6
11 (37258 x| x| x| -] 1 |hodl ROTARY HOOK SHAFT
12 |37266 kx| x| x| - 1 [ZziLk FELT
13 |37262 £ | k[ x| = 1 [hIEA2IL(F) ROTARY HOOK SHAFT BUSH (LOWER)
14 137263 x| x| x| -] 1 |HRL SET SCREW M6X1 L=10
15 [33100 ¥ k| x| -| 1 |AREEI=Z—FILRTYLY NEEDLE BEARING
16 |37265 kx| *x| -] 1 |he@h>— - ROTARY HOOK SHAFT COLLAR
17 (37185 | x| x| -] 2 |[IEHRC SET SCREW M6X0.75 L=6
19 (37223 x|k | x| - 1 EYEZTE FEED DOG SUPPORT BRACKET
20 |37222 x| x| - 2 [kHRL SET SCREW M3X05 L=4
21 137229 x| x| - 1 [1kDHAL SET SCREW M4X0.7 L=5
22 |37219 * | x| x| -| 1 |[EYBEBFY—(R FEED DOG GEAR (LARGE)
23 37152 * | * | % | - | 24 [FEEE STEEL BALL
24 133089 * | x| x| - 1 [FEYEZTEA) FEED WHEEL GUIDE (A)
25 33067 ® [ x| % | - | 1 [FYEZT2B) FEED WHEEL GUIDE (B)
26 37153 ¥ | x| x| - 3 |EDOHRL SCREW M2.5X0.45 L=4
27 137134 x| x| *| -| 3 [ik&HHl SET SCREW M25X045 L=25
28 |37220 | £ x| -] 1 BFEYEXY—UN FEED DOG GEAR (SMALL)
29 [37227 * | k| x| - | 1 |[BEYEBXVY—#HHS— FEED DOG SHAFT COLLAR
30 |37068 | *| x| -| 2 |kl SET SCREW M5X0.8 (=4
31 |37228 * x| x| - 1 [EYEXYT—EAZIL FEED DOG GEAR SHAFT BUSH
32 137231 || x| -] 2 |Yaqrh5— JOINT COLLAR
33 |37068 | x| *]| -] 4 [ikHRL SET SCREW M5X0.8 L=4
34 (37230 x| x| * | -] 1 |34k JOINT
35 (33090 x| x| x| -| 1 [$HRELE#HAZIL BUSH
36 37232 x| x| - | 1 |EHELEEY THROAT PLATE BASE SHAFT
37 27170 | % | x| —| 2 |ikHRL SET SCREW M5X08 L=6
38 137234 x| x| - 1 [FEYEr—(]) FEED GEAR (SMALL)
39 37116 x| %[ x| | 2 |iEHRL SET SCREW M6X0.75 L=5
40 137235 k| x| =] 1 [EYFYT—(R) FEED GEAR (LARGE)
41 |37185 | x| x| -] 2 |tHRL SET SCREW M6X0.75 L=6
42 137253 x| x| *]| =] 2 [Ev—h/i—(FH) GEAR COVER (RIGHT)
43 |37252 ¥ x| x| -] 2 [EVv—h/{—(E) GEAR COVER (LEFT)
44 |33098 ¥ | x| x| -] 8 |&HRL PINCH SCREW M4X0.7 L=8
45 137212 x| x| -| 2 |$HREEHAA— THROAT PLATE BASE COVER
46 (37214 x| x| x| -| 4 |BHARL PINCH SCREW M3X0.5 L=8
47 37210 x| x| -| 2 |[tkHRL SET SCREW M4X0.7 L=6
48 133086 x| - -|-| 1 [$HBRTE THROAT PLATE HOLDER
48 [37211 - %l =*=|-] 1 |$HEZ2TE THROAT PLATE HOLDER
49 131021 x| x| x| -| 4 [1kHRL SCREW M6X1 L=16
50 (33087 x| x| x| -| 4 |ES WASHER
51 133171 x| x| x| -] 1 |TLit RUBBER CAP
52 137226 x| x| x| -| 1 [LE&HAL SCREW M4X0.7 L=6
53 (37225 *|*| x| - 1 |ZAEFE ADJUSTING PIN
54 137224 x| x| -| 1 |FHRL SCREW M6X1 L=13
55 133161 x| x| x| -| 2 |IE®HRL SCREW M5X0.8 L=12
56 |16287 | x| x| -] 2 |ES WASHER
57 |37245 x| *| x| -] 2 [hwt&H/—GED ROTARY HOOK BASE COVER (FRONT)
58 |37250 x| x| x| -| 2 |hvh\—=ZFIEh ROTARY HOOK COVER SPRING
59 133097 ¥ | % | x| - | 2 |[Aeh\—FFIThiEHl |SET SCREW M3X05 L=5
60 |31021 x| x| x| -| 4 |IEORKL SCREW M6X1 L=16
61 133087 x| x| x| -] 8 |ES WASHER
62 |33085 x| x| x| -| 1 [XYE FEED DOG

~20~.




